JET EQUIPMENT & TOOLS LTD.

61

BLACK COVER

1PUT—AG50§§-O]C
3

4

OPTIONAL ITEM 905318
THIN WHEEL ADAPTOR

109

108 0 ©
)

=
*RE ITEM 36,37 GEARS FACTORY HAVE UPDATED 10
THESE GEARS PLEASE CHECK

NUMBER OF TEETH ON GEARS

TO DETERMINE PARTS REQUIRED

REF PART NUMBER DESCRIPTION REQ REF PARTNUMBER  DESCRIPTION REQ
01  PUTAG50SD-01 AG50SD HANDLE (LEVER 1 46  PUT-AG50SD-46 AG50SD ADJUSTING SPACER (2) 2
TYPE)

02 PUT-AG50SD-02 AG50SD VALVE BUSHING 1 47 PUT-AG50SD-47  AG50SD ADJUSTING SPACER 1
03 PUT-AG50SD-03 AG50SD AIR INLET BUSHING 1 48 PUT-AG50SD-48  AG50SD SNAP RING (30X1) 1
04 PUT-AG50SD-04 AG50SD FILTER 1 49 PB606-2Z AG50SD BALL BRG 1

1 2

05 PUT-AG50SD-05 AG50SD VALVE BODY 50 PB629-2Z AG50SD BALL BRG
CONENCTOR

06 PUT-AG50SD-06 AGS50SD VALVE BODY NUT 1 51 PB6202-2Z AG50SD BALL BRG
07 PUT-AG50SD-07 AG50SD SAFETY PIN 1 52 PUT-AG50SD-52  AG50SD O-RING
08 PUT-AG50SD-08 AG50SD VALVE LEVER 1 53 PUT-AG50SD-53  AG50SD FELT RING (22X32X4)
09 PUT-AG50SD-09 AG50SD VALVE 1 54 PUT-AG50SD-54  AG50SD DEAD HANDLE
10 PUT-AG50SD-10 AG50SD ROLL PIN (3.5X20) 1 55 PUT-AG50SD-55  AG50SD FLAT WASHER (M8)

1

11 PUT-AG50SD-11 AG50SD CONE SPRING 56 PUT-AG50SD-56 AG50SD SPRING WASHER (2-8S)
(10X16X16)

www.jetequipment.com

—_. a4 A a4 A



JET EQUIPMENT & TOOLS LTD.

AG50SD 5” ANGLE GRINDER PRODUCT # 402312

REF PARTNUMBER DESCRIPTION REQ REF PARTNUMBER DESCRIPTION REQ
12 PUT-AG50SD-12 AGS50SD INNER SNAP RING 1 57  PUT-AG50SD-57 AG50SD SNAP RING (S6) 1
13 PUTAG50SD-13 AGS50SD O-RING 1 59  PUT-AG50SD-59 AG50SD EXHAUST STACK 1
14 PUTAG50SD-14 AGS50SD O-RING (2) 2 61 PUTAG50SD-61 AG50SD ALLEN HEAD SCREW 1
(M5X35)
15 PUTAG50SD-15 AGS50SD SPRING (6X18) 1 66  PUT-AG50SD-66 AG50SD O-RING
29  PUT-AG50SD-29 AG50SD CASING 1 67 PUTAG50SD-67 AG50SD GOVERNOR VALVE
30 PUT-AG50SD-30 AG50SD REAR PLATE SPACER 1 68 PUT-AG50SD-68 AG50SD GOVERNOR CAGE
31  PUTAG50SD-31 AG50SD REAR PLATE 1 69 PUTAG50SD-69 AG50SD GOVERNOR SPINDLE

32 PUT-AG50SD-32 AG50SD CYLINDER 1 70 PUT-AG50SD-70  AG50SD GOVERNOR WEIGHT (2)
33 PUT-AG50SD-33 AG50SD ROTOR 1 71 PUT-AG50SD-71  AG50SD ROLL PIN (2) (3X18)

34 PUT-AG50SD-34 AG50SD VANES (4) 4 72 PUT-AG50SD-72  AG50SD ADJUSTING SPACER

35 PUT-AG50SD-35 AG50SD FRONT PLATE 1 73 PUT-AG50SD-73  AG50SD PIN (H) (2.5X5)

36 PUT-AG50SD-36 AGS50SD DRIVING GEAR 17T 1 74 PUT-AG50SD-74  AG50SD SPACER

37 PUT-AG50SD-37 AG50SD DRIVING GEAR 20T 1 76 PUT-AG50SD-76 ~ AG50SD 5” SERIES SPRING

G U U G U G G U G G Y

(11.5X12)
38  PUT-AG50SD-38 AG50SD CASING REAR COVERT 90 PUTAG50SD-90 AG50SD WHEEL HOLDER 1
FLANGE
39  PUT-AGS50SD-39 AG50SD CASING FRONT 1 91  PUTAG50SD-91  AG50SD WHEEL GUARD 1
COVER
40 PUTAG50SD-40 AG50SD HEIL INSERT (M8X1D) 1 92  PUTAG50SD-92 AG50SD HEXAGON HEAD BOLT 1
(M5X18)

41 PUTAG50SD-41 AGS50SD OIL BALL
42 PUTAG50SD-42 AGS50SD ROLL PIN (3X10)

43 PUT-AG50SD-43 AGS50SD KEY (3X8)

44  PUTAG50SD-44 AGS50SD SPACER (35X31X0.5)

1 93 PUT-AG50SD-93  AG50SD HEXAGON NUT (M5) 1
1 94 PUT-AG50SD-94  AG50SD SPRING WASHER (2-5S) 1
1 95 PUT-AG50SD-95  AG50SD SNAP RING (16X1) 1
1 1

1

102 PUT-AG50SD-102 AG50SD SPANNER (19X4X20)

XX  PUT-AG50SD-GS GEAR SET 36,37 15T/18T 107 PUT-AG50SD-107 AG50SD WHEEL SPINDLE
(5/8”X11)
108 PUT-AG50SD-108 AGS50SD WHEEL NUT FLANGE 1
(5/8”X11)

109 PUTAG50SD-109 AG50SD SPANNER WRENCH 1

www.jetequipment.com



